
Question E 

Treatment regimens 

Venetoclax + 

obinutuzumab 

Venetoclax + 

rituximab 

Venetoclax 

monotherapy 

Total number of CLL 

patients receiving 

this treatment 

regimen during the 

past 24 months 

 <5  <5 <5 

Average daily 

maintenance dose 

(mg) of venetoclax for 

patients initiated on 

this regimen during 

the past 24 months* 

400mg once 

daily 

400mg once 

daily 

400mg once 

daily 

Average duration 

(months) of 

venetoclax treatment 

for patients initiated 

on this regimen 

during the past 24 

months 

 8  4 3 

*We would like to understand the average daily dose of venetoclax in CLL patients during maintenance

treatment i.e. after the initial 8-week period during which patients would be receiving a titration regimen.

Question F 

AML 

treatment 

regimen 

CLL treatment regimens 

Venetoclax + 

azacitidine 

Venetoclax + 

obinutuzumab 

Venetoclax + 

rituximab 

Venetoclax 

monotherapy 

Average 

number of 

venetoclax 

10 mg x 14 

tablet packs 

used per 

patient in 

each 

treatment 

regimen 

during the 

past 24 

months 

 0  1  3 2 

*Note: There are five different pack sizes of venetoclax available in the UK:

 Pack 1: venetoclax 10 mg x 14 tablets

 Pack 2: venetoclax 50 mg x 7 tablets

 Pack 3: venetoclax 100 mg x 7 tablets

 Pack 4: venetoclax 100 mg x 14 tablets

 Pack 5: venetoclax 100 mg x 112 tablets


